
System `cos 

1500 NE Irving Street, Suite 200 
Portland, Oregon 97232 

503-423-4000 

2nd DRAFT 

City of Sandy 

Facility Plan Amendment 

(2024 Plan Amendment) 

12 November 2024

Prepared for 

City of Sandy 
39250 Pioneer Blvd 
Sandy, OR 97055 

KJ Project No. 2276020.00 



Table of Contents  

City of Sandy, 2024 Plan Amendment i 
c:\users\pinman\downloads\sandy facility plan amendment-2nd draft.docx 

List of Tables ............................................................................................................................... v 

List of Figures............................................................................................................................. vi 
[...]
horizon, focusing on updates to the following sections to reflect new information relevant 
to the development of alternatives: 

• Section 1 – Introduction 

• Section 8 – Existing Wastewater Treatment Plant Evaluation 

• Section 9 – Initial Wastewater Systems Alternatives Evaluation 

• Section 10 – Long Term Wastewater Systems Evaluation  

• Section 11 – Recommended Capital Improvement Program 

Near Term Discharge Alt: 

Long Term Discharge Alt: 



 

City of Sandy, 2024 Plan Amendment Page 3 

All sections start with a brief summary of 2019 Plan content for that section with new 
information added, as appropriate, to provide context and memorialize activities over the 
last five years.  

ES.2 Discharge Compliance Drives the Need for Facility 

Upgrades  

The City’s NPDES Permit was renewed on January 23, 2010, allowing discharge of 
treated effluent to Tickle Creek during the winter, wet weather) months, November to 
March, and to Iseli Nursery for irrigation in the summer, dry weather, April through 
October. Permit requirements restrict discharge to Tickle Creek during the winter months 
to only when a 10 to 1 dilution of the effluent can be achieved. This permit expired as of 
November 30, 2013. Although the City submitted a timely application for renewal, an 
updated permit has not been released to date. As a result, the Sandy WWTP has been 
operating under the existing permit, which has been administratively extended. 

Tickle Creek is within the “Three Basin Rule” area, which prohibits increases in mass 
load discharge to Tickle Creek.. The purpose of the Three Basin Rule is to protect three 
river basins that serve as the primary source of drinking water for a large portion of 
Oregon’s population.  

Historically, during the Winter Season, discharges from the WWTP occasionally resulted 
in biochemical oxygen demand (BOD) and total suspended solids (TSS) mass load 
limitation violations. During the Summer Season, when stream flow decreases, no 
discharge is permitted into Tickle Creek, and is diverted to Iseli Nursery, which is 
constrained for storage during April and October. In effect, during the Summer Season 
no discharge from the City of Sandy will r be permitted into the Clackamas River Basin 
under the Three Basin Rule, and the number of mass load violations will increase with 
increased flows associated with growth without significant changes to the wastewater 
system. 

Therefore, the mass load requirements in the new NPDES permit are expected to 
remain unchanged. To comply with the terms of the permit, the City must treat its 
wastewater to an increasingly higher standard and accommodate more influent volume 
as more residential connections are added to the system. Based on the growth 
projections, the City is expected to exceed the dilution criteria in the future with most 
exceedances happening during lower flow events that correspond to low river flow 
conditions. 

The current NPDES permit currently constrains the City in the following ways: 

• Requires higher levels of treatment as the City grows and more connections are 
added. 

• Discharge to Tickle Creek is restricted when Tickle Creek flowrates are low and 
result in dilution rates less than 10 to 1. 

• Prohibits discharge to Tickle Creek during periods when irrigation ponds are full 
and water is not needed for irrigation. 



 

City of Sandy, 2024 Plan Amendment Page 4 

These challenges are significant, and detailed in this 2024 Plan Amendment. This 
analysis also proposes approaches to solving these challenges includes treatment 
alternatives, storage alternatives, and discharge alternatives. 

The City signed a Consent Decree with EPA on September 11, 2023, to bring the 
WWTP into compliance until an additional discharge point can be located into the Sandy 
River. The Consent Decree requires the City to evaluate five new additional treatment 
alternatives, which is a focus of the 2024 Plan Amendment.  

ES.3 Planning for Growth  

The City is growing, and with growth comes increased wastewater volumes to the 
wastewater system and corresponding increased discharges. Discharge effluent loading 
requirements can be met in the short term through wastewater treatment plant upgrades, 
but in the long-term will require expanded storage capacity and an additional discharge 
location to the Sandy River. In addition, there are anticipated regulations and drivers that 
will influence the City’s approach to managing biosolids from the wastewater treatment 
facility, creating an opportunity for beneficial reuse but also a recognized risk related to 
potential requirements related to emerging contaminants.  

The current wastewater system has a design capacity to treat 9.3 million gallons per day 
(MGD). Projected peak hour wet weather flows are anticipated to increase to 12.2 MGD 
by 2040, indicating a treatment gap of nearly 3 MGD. The increased flows account for an 
annual population growth rate of 2.8% and future I&I into the collection system based on 
additional collection system modeling.  

With increased population comes increased influent waste loads, which can stress the 
treatment facilities ability to handle additional loading, particularly due to BOD and TSS.  
BOD, which indexes the concentration of organics, is an essential metric in wastewater 
treatment processes to assess how effective the treatment process is. The amount of 
TSS, or non-dissolved particles, is important to wastewater treatment operations and 
environmental health. The City’s average influent BOD is anticipated to increase 60% 
between 2024 and 2040, from 3,300 pounds per day (ppd) to 5,300 ppd. Influent TSS is 
similarly anticipated to increase by 63%, from 3,000 ppd to 4,800 ppd. Treatment 
upgrades are necessary to address these increasing loads to maintain compliance for 
current discharges to Tickle Creek as well as to meet future anticipated discharge 
requirements to an alternative location (e.g., the Sandy River).  

ES.4 Using Value Engineering to Balance Costs and Risks 

The 2019 Plan combined the WWTP and collections system into a unified plan to find 
the best balance investments for the wastewater system as a whole. This 2024 Plan 
Amendment considers the investments made to the wastewater system since the 2019 
Plan, updated flow and load projections, and anticipated future regulations to evaluate a 
range of facility improvements to meet near- and long-term needs in an affordable way 
that reduces the City’s risk of non-compliance.  

The 2024 Plan Amendment makes conservative assumptions based on site constraints 
and implementation considerations to set reasonable targets and provide a buffer for 
uncertainties related to regulatory risks and cost influences. The City continues to 
implement projects that reduce loads on current facilities, repair and replace aging 



 

City of Sandy, 2024 Plan Amendment Page 5 

facilities and plan for future anticipated requirements, one step at a time. However, the 
necessary improvements for long-term compliance are costly, and optimization alone will 
not bring the City to long-term compliance. Thus, the City, their operations team, 
program management team and supporting consultants have worked together to 
address a complicated problem and identify a phased approach to move forward.   

The City is pursuing a near-term approach and a long-term approach to collecting and 
treating wastewater for mass load limits, dilution ratio, and a seasonal discharge period. 
The following sections describe ongoing activities, and the screening of concepts and 
alternatives that lead to the recommendations to support an updated, phased CIP. 

ES.5 Collection System  

In most cases, every dollar spent on collection system improvements is capacity that is 
brought back at the treatment plant. In other words, projects that reduce I&I into the 
collection system results in lower peak flowrates entering the WWTP. 

The 2019 Plan identified improvements to the collection system to provide capacity 

required to serve the projected growth under the recommended activities at that time. 
Since adoption of the 2019 Plan, the City has undertaken significant efforts to reduce I&I in 

the system and has initiated capacity improvements to address needs of the system.  

The City has also implemented a Capacity, Management, Operation and Maintenance 

(CMOM) Program as a comprehensive strategy for managing the wastewater collection 

system. The City continues to implement collection system repair and rehabilitation 
projects as well as to identify new projects based on the recent collection system 
improvements. 

ES.6 A Discharge Compliance Plan for the Near- and Long-

Term  

Compliance with current and anticipated future discharge requirements requires near-
term improvements at the WWTP, continued reuse of effluent in the summer months and 
optimization of available storage.    

The City is committed to implementing treatment plant upgrades that will achieve 
maximum effluent BOD and TSS concentrations that will maintain compliance with the 
NPDES Permit and enable the City to pursue a lower dilution ratio. The treatment 
alternatives being explored as part of the 2024 Plan Amendment are intended to 
address the requirements of EPA’s Consent Decree and allow for current and future 
discharge compliance.  

The City will need a strategy to  manage discharges of effluent to Tickle Creek and 
irrigation at Iseli Nursery from. The apparent trend of decreasing stream flow in Tickle 
Creek appears to be extending low stream flow during the discharge season, resulting in 
dilution issues. The shoulder seasons make irrigation challenging, as weather may 
eliminate the need to irrigate. Coordination with Iseli Nursery to empty ponds to the 
extent possible each April to provide maximum storage is a critical component of 
meeting seasonal discharge restrictions. 



 

City of Sandy, 2024 Plan Amendment Page 6 

The City is committed to securing an alternative discharge as soon as reasonably 
possible. Two discharge alternatives considered in this Facility Plan Amendment are: 

• Constructing a new outfall to a different receiving stream with assimilation 
capacity. The Sandy River has been selected as the preferred receiving stream. 
A conceptual design of a pump station and pipeline are the basis of cost 
estimates used for the planning level costs in this Plan. 

• Conveying the City’s wastewater to a regional treatment plant. The City has 
begun discussions with the City of Gresham to understand availability of 
treatment plant capacity, wholesale customer requirements, and system 
development charges (SDCs) for wholesale customers. 

Either of these alternatives can be permitted, constructed, and in service by 
approximately 2033.  

ES.7 Treatment Alternatives - EPA’s Consent Decree 

The 2024 Plan Amendment explores the WWTP improvements necessary to extend the 
Tickle Creek discharge until 2033 and meet the EPA’s Consent Decree, which requires 
the City to evaluate new additional treatment alternatives, located on or near the existing 

WWTP site. A concept-level screening approach is applied to the following five possible 
wastewater treatment project concepts to identify economic, regulatory, implementation, 
resiliency challenges: 

• Alternative 1 - Conventional Activated Sludge (CAS): Expansion of the 
current CAS process with tertiary treatment (additional aeration trains, secondary 
clarifier) and tertiary filtration. 

• Alternative 2 - Membrane Bioreactor (MBR): Conversion of the existing plant 
to a MBR, a treatment technology that combines a biological treatment process 
with membrane filtration. 

• Alternative 3 - Hybrid MBR/CAS: Conversion of the existing plant to a hybrid 
installation of an MBR train plant, and CAS by converting the existing aeration 
basin, secondary clarifier, and tertiary filtration train to wet weather operation 
only. 

• Alternative 4 - Regional Treatment Plant: Pumping wastewater to an adjacent 
treatment facility by constructing a new pump station at the existing WWTP site 
and constructing a pipeline to a WWTP owned and operated by another 
municipality. This option would include shutting down most of the existing 
WWTP, but maintaining the option to treat and discharge to Tickle Creek. 

• Alternative 5 - Collection System Storage: This concept includes detention of 
raw wastewater in a new equalization basin and pump station, or within the 
existing collection system, then metering the sewage to treatment after peak 
flowrates and loadings have passed. Select process units will require upgrade to 
remain in service. 



 

City of Sandy, 2024 Plan Amendment Page 7 

Alternatives 1, 2, and 3 would be implemented at the existing plant site. Alternative 4 
would be implemented at the existing plant site, but wastewater would be pumped to 
another facility for treatment. Alternative 5 would be implemented off site, and the 
existing plant liquid stream would be maintained (and updated as described) on site. 

Alternative 4, the Regional Treatment Plant concept would involve the construction of 
a new pump station and 14-mile long forcemain. With the additional (SDCs), this 
alternative is not the lowest cost option. However, the capital cost may decrease if the 
City can negotiate lower SDCs as a wholesale customer at the City of Gresham. 

Alternative 5, the Collection System Storage concept, would likely meet current 
regulatory requirements by building more storage to reduce peak flows during high flow 
events force the plant to operate above the available capacity. However, storing more 
wastewater would not resolve the treatment issue, would be unable to alleviate capacity 
concerns as growth occurs and waste loads increase, and would have challenging 
ongoing maintenance requirements to address odor issues and regular cleaning of 
facilities. 

Thus, Alternatives 1, 2, 3 and 4 move forward for additional evaluation and a more 
comprehensive screening process to score, weight and rank four viable alternatives. The 
outcomes of the alternatives screening are presented in Table ES-1 and discussed 
below. 



 

City of Sandy, 2024 Plan Amendment Page 8 

Table ES-0-1: Application of Screening Criteria for Liquid Process Alternatives  

Criteria Sub-Critiera 
Alt 1:  
CAS 

Alt 2:   
MBR 

Alt 3:  
Hybrid 

MBR/CA
S 

Alt 4: 
Regional 

Treat 
Plant 

ECONOMIC 

Financial 
Implementability 

1 4 2 3 

Annual Cost 
Effectiveness 

4 3 2 3 

PERMIT 
COMPLIANCE 

RISK 

Near Term 
Regulatory Risk 

3 4 4 4 

Future Regulatory 
Risk 

2 2 2 4 

OPERATIONAL 
CONSIDERATIO

NS 

Operational 
Complexity 

3 2 2 4 

Operational 
Impacts During 
Construction 

2 4 2 4 

Operational 
Staffing 

3 2 2 4 

IMPLEMENTATI
ON 

Construction 
Schedule 

2 4 3 4 

RESILIENCY 
Compliance 1 3 2 4 

Vulnerability 4 4 4 4 

 
Total Weighted 

Score: 
2.35 3.45 2.6 3.7 

 

Score Legend: 

4 Fully Meets Criteria 

3 Mostly Meets Criteria 

2 Somewhat Meets Criteria 

1 Does Not Meets Criteria 

 

Alternative 1: CAS scored lowest overall in the rating scoresheet. The CAS process 
has the highest construction cost ($117.3M) due to the large amount of concrete, new 
pumps, and need for a separate effluent filtration step. This cost includes construction of 
the Sandy River outfall and associated pump station. Staffing would remain roughly the 
same and current Operator certification level would not change. The implementation 
schedule is also longer due to time needed to construct the basins and challenges 
associated with operational impacts during construction, because the existing solids 
process would be interrupted to make the process upgrades. This alternative also 
requires changing the way the process works while keeping it online, requiring the 
pumping to the clarifiers rather than by gravity. There is also a greater regulatory risk as 
an upset in the clarifiers could result in losing solids, which would upset the downstream 
[...]
• Install high-speed turbo blowers to improve efficiency, and reduce noise, 
vibration, footprint demands, and oil usage. 

• Add a spray system for the MLR basins and clarifier effluent channels to 
prevent scum accumulation and algae growth. 

Secondary Clarifiers 
 

• Update the scum removal system and pumps to avoid disruptions. 

• Install a sludge blanket level indicator. 



 

City of Sandy, 2024 Plan Amendment Page 43 

WWTP Component Recent Operator Input 
• Improve access to the inboard launders on the secondary clarifier for 

maintenance or prevent algae build-up via covers or a brush system. 

RAS/WAS Pump Station • Replace WAS air diaphragm pumps with electric motor pumps and 
reconfigure them for suction out of the RAS lines instead of aeration 
basin sumps. 

• Add RAS flow monitoring to each basin and WAS flow monitoring. 

Equalization Basin • Add instrumentation to monitor flowrate of wastewater pumping from the 
equalization basin. 

• Upsize the equalization basin to accommodate storm flows. 

Tertiary Filters • Reduce the maintenance requirements of the disc filters, which damage 
filter fabric pile where the backwash shoe touches the fabric. 

UV Disinfection • The UV system is failing, lamps are difficult to procure, and the UV unit is 
no longer supported by the manufacturer. 

Dewatering and Solids 
Storage 

• Add additional digesters.  

• Minimize the amount of dewatered solids going to landfills by improving 
the processing to produce Class B biosolids, and make efforts to move 
towards Class A processing. 

• Minimize the time demand of maintenance for the dewatered biosolids 
conveyor. 

• Improve the efficiency of and capability of the dewatering system. 

Chemical Storage and 
Metering Facilities 

• Replace chlorine supply tubing with rigid pipe to avoid the hazards of 
running the line above ground. 

• Evaluate and upgrade the chlorine storage tanks operation and seismic 
resilience. 

• Improve accessibility of pumps for maintenance. 

• Include instrumentation to monitor suspended solids, turbidity, and 
chlorine residual throughout the plant. 

• Chlorinate W3 water. 

• Replace jib cranes with swivel arm cranes. 

Plant Air Compressor • Wear on the current compressor concerns indicate replacement and/or 
removal of air-operated equipment. 

Other • Install solar panels to reduce energy costs. 

• Include a ceiling-mounted, mobile gantry in all applicable buildings. 

• Include hose reels for washdown in all process areas. 

• Remove unused buildings and equipment. 

• Additional exterior receptacles to minimize extension cord use. 

• Upgrade the interior lighting to LEDs to improve efficiency and reduce 
maintenance. 

• Prevent air from entering the water line from the potable well and inspect 
the line for leaks. 

• Evaluate the sufficiency of the generator power supply to support 
equipment during power failures. 

• Improve accessibility of yard hydrants. 

• Replace valves that are difficult to operate. 

• Remove encroaching dead trees. 

• Repair damaged fencing. 

• Improve break areas for crew members. 



 

City of Sandy, 2024 Plan Amendment Page 44 

8.3 Existing WWTP Code Review 

The existing WWTP code review from the 2019 Plan remains relevant to the 2024 Plan 
Amendment. The following Codes were referenced in the 2019 Plan and have since been 
updated. For further information, go to the applicable organization website for the latest code 
documents. 

• Oregon Structural Specialty Code (OSSC), 2022 

o International Building Code (IBC) 

• Oregon Fire Code (OFC), 2022 

o International Fire Code (IFC) 

o National Fire Protection Association (NFPA) Chapter 820 

• Oregon Plumbing Specialty Code (OPSC), 2023 

o Uniform Plumbing Code (UPC) 

• Oregon Electrical Specialty Code (OESC), 2023 

o National Electrical Code (NEC) 

o NFPA 70 

• OR-OSHA (Oregon Occupational Safety and Health) 

• Oregon Energy Efficiency Specialty Code (OEESC), 2024 

• American Disability Act (ADA) 

• Code of Federal Regulations (CFR) 

• American Society of Civil Engineers (ASCE) 7 for Seismic Anchorage Design 

• Local Land Use Requirements 

At the time of the 2019 Plan, the following four items were recognized as needing additional 
analysis beyond the scope of the Facilities Plan review to further evaluate compliance at the 
Sandy WWTP. These items will receive a comprehensive review as part of Pre-Design: 

• HVAC compliance 

• Energy Efficiency Code 

• Seismic Anchoring 



 

City of Sandy, 2024 Plan Amendment Page 45 

• Electrical Code 

In addition, the 2019 Plan identified that the following three conditions were not being met at the 
Sandy WWTP. These items have been addressed in the areas of the facility that have been 
updated since the 2019 Plan, however the rest of the WWTP is still in need of updates to 
address these deficiencies: 

• Tepid eyewash/shower stations – current eyewash stations in the office/laboratory space 
do meet code requirements but are plumbed through the sink which is not ideal in 
emergency situations. 

• Electrical clearances – a minimum of 42 inches of clearance should be provided in front 
of electrical panels and conspicuous signage shall be displayed in the working space.  

• Hydrant requirements – portable fire extinguishers and hydrant protection must be 
provided as outlined in the 2019 Plan. 

8.4 Electrical Capacity Considerations 

The Sandy WWTP is served by a 480-volt, 3-phase, 4-wire electrical power distribution system. 
Standby emergency power is provided via a 750 KW diesel engine-generator with a 1200 
ampere power output circuit breaker. The facility receives its power supply from a 12,470-volt, 
3-phase overhead distribution line. A Portland General Electric (PGE)-owned 750 KVA 
transformer steps the transmission primary voltage down to the 480-volt secondary utilization 
voltage required for the WWTP. 

A 2,000-ampere service entrance rated switchgear is the main distribution center for the 
electrical power system. In the time since the 2019 Plan, improvements to the WWTP have 
resulted in an existing load of approximately 1,810 amperes, leaving just under 200 amperes of 
spare capacity left for additional upgrades. 

Any upgrades to the WWTP that will increase electrical load will require a larger electrical 
service. A discussion of electrical loads and existing capacities is presented for the complete 
recommended alternative in Section 10.6 to confirm the viability and size of electrical service, 
transformer, switch gear, and generator for the WWTP. 

8.5 Existing WWTP Capacity Evaluation Update 

For the 2024 Plan Amendment, three key flowrate criteria were updated following collection 
system repairs and one season of wet weather monitoring. The design flowrates and loadings 
were based on projections summarized in Table 6-1 and Table 6-3. Other influent parameters, 
such as ammonia-nitrogen, were developed from 2019 through 2022 influent DMR data. 

8.5.1 Existing Plant Deficiencies 

The existing plant processes are undersized for the projected peak flows and loading. As the 
city grows, additional connections will be made to the sanitary sewer thus increasing dry 



 

City of Sandy, 2024 Plan Amendment Page 46 

weather wastewater volumes. The City’s CMOM program will mitigate some of the I&I; however, 
wet weather impacts to the collection system will increase as the system ages. Capacity 
upgrades are required to accommodate future dry weather and I&I wastewater volumes. 

8.5.1.1 Headworks 

8.5.1.1.1 Screening 

A single inclined automatic rotary rake fine screen (1/4-inch aperture) captures and removes 
debris from the influent stream. A manually cleaned bar screen (3/4-inch aperture) provides 
backup screening to the automatic screen. The current screen has a firm capacity of 6.6 MGD, 
and if flowrate exceeds this value, the overflow passes through the manual bar screen.  

The headworks does not currently have the capacity to accommodate current or projected peak 
flowrates, nor does it have space to install a second automatic fine screen. For this plant, at 
least two screens are recommended to provide redundancy of operation, and the two screens 
can be sized so firm capacity can treat the peak flowrate with the largest screen out of service 
and a manual screen to provide redundancy. 

8.5.1.1.2 Grit Removal 

No redundancy is required for grit removal systems, which can store 76 cubic feet of grit. The 
capacity of the existing 10-foot diameter grit chamber is 7.0 MGD. While grit removal is 
important for long-term protection of basins, piping, and equipment, short periods exceeding the 
process capacity, such as those encountered under peak conditions, are not anticipated to 
adversely affect plant performance. 

The grit classifier has a challenging role handling the most abrasive wastewater stream in the 
plant. The existing grit classifier has recently been rebuilt to extend its useful life.  

8.5.1.2 Aeration Basins 

The existing basins and blowers are adequately sized to treat current waste loads at average 
and maximum month flowrates and waste loads with surplus capacity. New diffusers in the 
aeration basin have improved efficiency, and blower control has improved so the plant can 
operate using much lower power consumption and dissolved oxygen is controlled to maintain 
desirable concentrations. As a result, sludge quality has improved, and foaming is not a routine 
issue. The Operations team has developed procedures to produce high quality mixed liquor that 
settles well, with sludge volumes typically in the range of 130 to 175 mL. Reliability 
requirements dictate at least two aeration basins shall be provided, and this condition is met. As 
the influent loading increases, more aeration basin volume will be required, and the existing 
blowers will need to be adjusted accordingly.. In addition, the aeration basins will require 
additional volume to support biomass and associated solids retention time to provide reliable 
BOD5 removal and nitrification. 

Return activated sludge (RAS) pumps are currently slightly oversized and cannot be turned 
down enough to match the through flowrate of the aeration basins at low influent flowrates. An 
ideal configuration would use multiple smaller pumps to meet the RAS demand over its entire 
projected range. 



 

City of Sandy, 2024 Plan Amendment Page 47 

8.5.1.3 Secondary Clarifiers 

The secondary clarifiers are adequately sized to treat current average and maximum month 
flowrates. The clarifiers have recently rebuilt sludge and scum collecting mechanisms and 
perform well. Historically, projected peak day and peak hour flowrates would exceed 
recommend surface loading rates, resulting in sludge blanket loss and permit limits exceeded. 
However, recent process updates and Operator changes to process control have improved the 
mixed liquor concentration and sludge settling and compaction to avoid these occurrences. 

8.5.1.4 Disinfection 

The disinfection system is currently sized to treat 10.5 MGD, which is approximately equivalent 
to the current PIF with no standby capacity. Redundancy requirements call for a minimum of two 
units with a minimum dose of 30 mJ/cm2 at peak flowrate with all units online. However, if one 
unit were to fail during a PIF event, it could cause a permit limit to be exceeded.  

8.5.1.4.1 Tertiary Filtration 

The existing plant has three disc filter units with a total capacity of 10.5 MGD. Redundancy 
requirements call for more than one filter to be installed so that at least one unit can remain in 
operation during backwash and service events. However, if one unit were to fail during a PIF 
event, it could cause a permit limit to be exceeded. 

8.5.1.4.2 Chlorine Residual 

Recycled water irrigation requires a chlorine residual before pumping to the Iseli Nursery. 
Concentrated (12.5%) Sodium hypochlorite is pumped to the effluent chlorination chamber 
before pumping. The existing system has redundant sodium hypochlorite pumps and meets 
redundancy requirements. 

8.5.1.5 Tickle Creek Outfalls 

Outfall 001 to Tickle Creek is located approximately 7,350 feet downstream of the WWTP and 
has a capacity of 4.0 MGD. During the discharge seasons, when Outfall 001’s capacity is 
exceeded, emergency Outfall 003 can be activated to pass an additional 7.0 MGD. This will 
allow the current PIF to pass, however, it will not pass the 2040 PIF of 12.2 MGD. Under 2040 
PIF conditions, the limited outfall capacity would result in raising water surfaces in the treatment 
basins, and diverting screened/de-gritted influent to the equalization basin. If the peak flowrate 
were to occur for an extended time, the aeration basins and secondary clarifier levels would rise 
and could overflow. Therefore, additional outfall capacity will be required. 

8.5.1.6 Effluent Pumps 

Existing effluent pumps are capable of pumping 2.5 MGD to Iseli Nursery with one pump out of 
service. The ADWF is currently 0.9 MGD and the Maximum Month Dry Weather Flowrate 
(MMDWF) was projected in the 2019 Plan to be 2.4 MGD by 2040. The effluent pumps are 
adequate under most conditions, however, there were two major wet weather events in 2021 
that resulted in higher dry weather flowrates which exceeded the effluent pumping capacity. In 
addition, wet weather events during the non-discharge season can overwhelm Iseli Nursery’s 
ponds. This evaluation considered pumping more recycled water to Iseli Nursery working under 
the understanding they can accept up to 5 MGD. 



 

City of Sandy, 2024 Plan Amendment Page 48 

8.5.2 Existing Process Unit Summary 

A summary of process unit limitations and needs is provided in Table 8-5. 

Table 8-5:  Hydraulic Capacity Limitations 

Unit Process 

Existing Capacity 

(MGD) 

Additional Capacity 
Required  

(MGD) Notes 

Fine Screening 6.6 5.6 Manual bar screen 

provides standby 

capacity 

Manual Screening 6.6 -- Estimated 

Grit Removal 7.0  Standby not required for 
short times 

Aeration Basin 7.0 5.2 Plan to treat MMWWF with 1 

train out of service 

Secondary Clarifiers 6.9 5.8 Assuming 1,600 gpd/sf 

peak surface loading rate 

Tertiary Filtration 9.5 2.7 Recommend treat 

MMWWF with 1 train of 

service 

UV-Disinfection 10.5 7.0 Recommend treat 

MMWWF with 1 train out 

of service 

Gravity Outfall 001 4.0 --  

Gravity Outfall 003 7.0 1.2 Emergency Use 

Effluent Pumps Outfall 

002 

2.5 2.5 Iseli Nursery 



 

City of Sandy, 2024 Plan Amendment Page 49 

Section 9: Initial Wastewater Systems Alternatives 

Evaluation Update 

 

This section of the 2024 Plan Amendment focuses on updates to the discharge requirements 
and initial wastewater systems alternatives evaluations since the 2019 Plan, providing new 
information on summer and winter discharge options. 

9.1 NPDES Permit and Discharge Evaluation Update 

From November through April, the NPDES Permit allows the City to discharge treated effluent to 
Tickle Creek. The permit stipulates that in the dry season months of May to October, alternate 
discharge locations for the treated WWTP effluent must be utilized, and no discharge to Tickle 
Creek is allowed. 

To understand and compare the expected discharges to Tickle Creek from the WWTP to the 
existing NPDES permit limits, an analysis of future waste loads and potential treatment 
processes was completed. This analysis is detailed in Appendix B.3 and summarized in the 
following sections. 

9.1.1 Winter Discharge 

Tickle Creek is located in the Clackamas River Basin and subject to Oregon’s Three Basin Rule 
(OAR 340-041-003) as described in Section 1. Tickle Creek flowrate is recorded twice per week 
during the wet weather season and is reported in the WWTP’s DMRs. This flow data was used 
in conjunction with the WWTP effluent discharge data to determine the dilution ratio for the wet 
weather seasons from May 2019 through April 2021. The minimum allowed dilution ratio of 
[...]
Polyfluoroalkyl Substances and Materials Containing Perfluoroalkyl and Polyfluoroalkyl 
Substances— Version 2, EPA, 8 April 2024b).  

EPA published a draft questionnaire in March 2024 intended to send to 400 Publicly-Owned 
Treatment Works (POTWs) dischargers. No sample results are required for the questionnaire 
response, instead, it inquires about industrial users, methods of discharge, and biosolids 
management practices. A subset of up to 300 respondents will be selected to participate in a 
two-phase sampling program of liquid and biosolids stream to help EPA build a database to 
assess PFAS prevalence. 

In addition, the EPA is in the final stages of validating a method to test for PFAS in several 
mediums including wastewater and biosolids. Rulemaking based on this methodology is likely to 
start in 2024 and is already being recommended in some NPDES permits (Joint Principles for 
Preventing and Managing PFAS in Biosolids, EPA 2024c). 

9.2.7.2 State Action on PFAS 

Oregon has been actively researching PFAS in water systems and is working towards 
developing a greater understanding of PFAS in biosolids- particularly on how they may impact 
both public health and the environment. The Biosolids Bill (HB 4049) is currently waiting to be 
passed by the Oregon legislature and would offer funding to research the occurrence, 
distribution, fate, and transport of PFAS in land-applied biosolids derived from wastewater. The 
Oregon State University (OSU) Extension and OSU College of Agricultural Sciences would 
conduct the study and, if the bill gets passed, will publish a report by December 15, 2025 
(Biosolids, PFAS and Oregon Agriculture, Karen Lewotsky, 22 February 2024). 

While neither Oregon nor the EPA are yet to set any type of regulation on PFAS in biosolids, 
some states have already implemented their own rules and guidelines. These regulations are 
summarized in Table 9-10 and are provided to contextualize what potential regulations could 
affect Sandy’s biosolids management in the future.  



 

City of Sandy, 2024 Plan Amendment Page 72 

Table 9-10:  Summary of Current State PFAS Regulations 

State Regulation 
Colorado Established monitoring requirements for biosolids preparers with a threshold 

for PFOS. If PFOS level is ≥ 50 µg/kg, biosolids preparers must develop and 
implement a Source Control Program. (Regulation 64 – Biosolids Program) 
Note that 50 µg/kg is not a risk-based threshold. 

Maine Complete ban on biosolids land application from sludge or septage generated 
from a municipal, commercial, or industrial wastewater treatment plant unless 
it can be demonstrated that the biosolids are PFAS free. (HP 1417 – LD 1911) 

Massachusetts Requires quarterly monitoring of PFAS in residuals with an Approval of 
Suitability (AOS) and are permitted to be used through land application. 

Michigan Implemented classifications for PFAS impacted biosolids: 

• Industrially impacted: PFOS or PFOA concentrations of 100 µg/kg or 
higher. Unable to be land applied and require further actions including 
notification and source reduction plans. 

• Elevated concentrations: PFOS or PFOA concentrations between 20 
µg/kg and 100 µg/kg. Require reduced land application rates or 
alternative risk mitigation strategies. 

• Below 20 µg/kg: biosolids with PFOS or PFOA concentrations below 
20 µg/kg may be land applied with no additional requirements. 

• Exceptional Quality (EQ): Must maintain combined PFOS and PFOA 
concentrations below 20 µg/kg. 

Michigan also requires quarterly monitoring of PFAS in residuals with an AOS 
for land application.  

New Hampshire(1) Depending on PFOS and PFOA concentrations, biosolids are classified as 
industrially impacted, elevated, or below specific thresholds. New Hampshire 
Department of Environmental Services works individually with each generator 
of biosolids permittee in the state. Each generator is required in their annual 
report to describe measures taken to reduce concentrations of PFAS present 
in their biosolids.  

1 Developing standards for the land application of biosolids. 

The determination of PFAS limits for land application of biosolids in Oregon and Federally are 
pending. There is no defined time frame on when that will be made, and the liquid stream 
process improvements must proceed.  The City conducted PFAS sampling of the influent, 
effluent and biosolids in May, 2024 as part of a study conducted by the Oregon Association of 
Clean Water Agency, and PFAS/PFOS compounds were observed. The results of this study will 
inform ACWA’s position on regulations related to the compounds.  

Recent literature indicates significant thermal destruction of PFAS compounds requires 
temperatures greater than 700 degrees Fahrenheit (High-Temperature Pyrolysis for Elimination 
of Per-and Polyfluoroalkyl Substances (PFAS) from Biosolids, Hanieh Bamdad, et al., 25 
October 2022). Temperatures in this range can cause pyrolysis or combustion, which leads to 
PFAS destruction. The methods proposed for treatment in this Plan Amendment will not destroy 
PFAS compounds. If limits on PFAS are identified for biosolids, the City will have two immediate 
options: 

• Investigate Treatment Options Available – Ongoing research will develop effective 
methods of PFAS destruction. At the time DEQ and EPA publish draft limitations on 
PFAS in biosolids land-application, the City should then further investigate available 
treatment options. 



 

City of Sandy, 2024 Plan Amendment Page 73 

• Dispose of biosolids in a landfill – The City is currently disposing of biosolids in a landfill 
and could continue this practice. 

One of the wastewater treatment alternatives considered in this report includes Alternative 5, 
conveyance and treatment at a regional treatment plant. This reduces the City’s exposure to 
PFAS/PFOS regulations; however, the receiving treatment plant will take on the regulations and 
may share some of the source control requirements with the City through the agreement 
between the two parties. 

9.3 Wastewater System Upgrades Cost Effectiveness 

Evaluation 

The 2019 Plan focused on comparing collection system upgrades to treatment process 
upgrades. This analysis no longer applies for the 2024 Plan Amendment.  

9.4 Conclusions from Comprehensive WW System 

Alternatives Evaluation  

The 2019 Plan focused on the conclusions from comparing collection system upgrades to 
treatment process upgrades. This analysis no longer applies for the 2024 Plan Amendment.  

9.5 Recommendations from Comprehensive WW System 

Alternatives Evaluation 

The 2019 Plan focused on the recommendations from comparing collection system upgrades to 
treatment process upgrades. This analysis no longer applies for the 2024 Plan Amendment.  



 

City of Sandy, 2024 Plan Amendment Page 74 

Section 10: Long-Term Wastewater Treatment Alternatives 

Evaluation Update 

 

10.1 Introduction 

The 2019 Plan recommendations led to project costs that were far beyond the City’s available 
budget. The 2024 Plan Amendment revisits the prior alternatives and develops new alternatives 
with a focus on affordability and phasing to comply with current regulatory requirements while 
preparing for future growth.  

10.2 Wastewater Treatment Concepts (Liquid Stream Update) 

The 2019 Plan developed four alternatives to further evaluate wastewater treatment 
requirements and associated collection system capacity upgrades for the 2040 planning 
horizon. These were complex projects with high costs that were deemed to be unaffordable 
given the City’s current budgetary constraints. Since the 2019 Plan was approved, the City 
invested in repairs to its collection system, which has reduced I&I. These efforts reduced peak 
wet weather flowrates, extending the utility of the City’s existing WWTP. 

2019 PLAN | SECTION 10 SUMMARY 

• The alternatives analysis in Section 9 concluded that:  
o The most cost-effective option for wastewater system upgrades is a balanced 

approach to address the City’s challenges associated with wastewater 
collections, treatment, and discharge.  

o The recommended approach incorporated full rehabilitation of two sewersheds, 
including sewer main and lateral rehabilitation, to reduce 2040 projected peak 
wastewater system flow from 17.1 MGD to approximately 14.0 MGD coupled 
with expansion of wastewater treatment capacity. 

o It also concluded that expansion of the City’s current wastewater treatment 
process incorporating secondary treatment, tertiary filtration, aerated sludge 
storage, and lime stabilized Class B biosolids is not viable long-term primarily 
because the current intermittent discharge to Tickle Creek is not viable long-term 
as the City continues to grow.  

• Thus, pursuing a year-round discharge to the Sandy River has been identified as the 
best long-term discharge option for the City. 

• This section further developed and evaluated additional wastewater treatment 
alternatives: 

o Considering the limitations of the current WWTP site and discharge, planning for 
future discharge to the Sandy River and eventual production of a marketable 
Class A Biosolids product that will reduce the storage needed for lime stabilized 
Class B Biosolids and provide a more marketable biosolids product for 
distribution by the City.  

o The alternatives also consider capacity improvements or deferments needed for 
the various options considered.  

o Lastly, the evaluation also considers the impact of these scenarios on the 
required collection system and effluent infrastructure improvements. 

 



 

City of Sandy, 2024 Plan Amendment Page 75 

The 2024 Plan Amendment revisits the options for improving wastewater treatment to address 
economic, regulatory, implementation, and resiliency challenges. Five possible wastewater 
treatment project concepts are identified and summarized in this section.  

• Alternative 1 - Conventional Activated Sludge (CAS) 

• Alternative 2 - Membrane Bioreactor (MBR) 

• Alternative 3 - Hybrid MBR/CAS 

• Alternative 4 - Regional Treatment Plant 

• Alternative 5 - Collection System Storage Concept 

Preliminary conceptual level costs for these concepts were developed and are summarized 
herein, with detailed cost tables and assumptions provided in Appendix C.  

10.2.1 Conventional Activated Sludge Concept 

Alternative 1 will expand the existing activated sludge process to include additional aeration 
basins to improve BOD and ammonia removal. The proposed CAS system consists of the 
following components: 

• Influent Screening – Two automatically cleaned basket fine screens to remove large and 

floatable materials from the influent stream, with a manual bar screen as standby. 

• Grit removal – Existing grit removal system remains in service to remove sand, gravel, 

and other heavy items from the influent. All parts of existing system are in good working 

order.  

• Aerobic Treatment – The existing conventional activated sludge process will be 

expanded with additional aeration trains to provide additional secondary biological 

treatment capacity. 

• Secondary Clarification – A third secondary clarifier will be constructed to provide 

additional treatment capacity. 

• Tertiary Filtration – Secondary clarifier effluent will be conveyed to ultrafiltration tertiary 

membrane filters to remove most of the remaining suspended solids. Filtered solids will 

be returned to the plant influent for additional treatment. 

• UV Disinfection – Tertiary effluent will be disinfected using ultraviolet light to deactivate 

pathogens. 

• Recycled Water Chlorination – Recycled water will be chlorinated before pumping to Iseli 

Nursery to comply with Class B recycled water requirements. 

• Biosolids Upgrades – Sludge will continue to be aerated in the ASSB. The dewatering 

system will be replaced, a dryer will be added, and a new storage area will be 

constructed per Biosolids Concept 2 described in Section 9.  

• Electrical Upgrades – Electrical upgrades to support upgrades described above.  

A process flow diagram is provided in Figure 10-1. 



 

City of Sandy, 2024 Plan Amendment Page 76 

 

Figure 10-1:  Alternative 1- Conventional Activated Sludge Expansion  



City of Sandy, 2024 Plan Amendment Page 77 

Figure 10-2:  Site Plan Alternative 1 Conventional Activated Sludge Treatment 



M

M

M

INFLUENT
MANHOLE

SCREENINGS
BIN

GRIT BIN

GRIT
REMOVAL

PARSHALL
FLUME

INFLUENT
SCREENS

IN
FL

U
EN

T 
PE

AK

POND RETURN

STORAGE POND

RECYCLE
PUMPS

UTILITY
PUMPS

MLSS

MLSS

RAS PUMP

SECONDARY
CLARIFIER

SECONDARY
CLARIFIER

SECONDARY
CLARIFIER

WAS

SCUM

SCUM

WAS

SOLIDS TREATMENT

UF MODULES

SCUM

UV PUMP
STATION

OPEN
CHANNEL UV

IRRIGATION
PUMPS (3)

M M

M M

M M

EXISTING AERATION BASINS 1 AND 2

AERATION BASINS 3 AND 4

AERATION BASINS 5 AND 6

M
M

M

RAS PUMP

RAS PUMP

M

M

M

MIXED LIQUOR
PUMP STATION

M

SECONDARY
EFFLUENT

PUMPS

M
TICKLE
CREEK

OUTFALL

UV DISINFECTION

CLOSED
VESSEL UV

CLOSED
VESSEL UV

CLOSED
VESSEL UV

M

SODIUM
HYPOCHLORITE

4

3

2

1

0

0

NO REVISION DATE

25mm

BY

SCALES
1"

CHECKED

DESIGNED

DRAWN

0

SHEET

SCALE

D E F G HA B C

IF THIS BAR IS NOT
DIMENSION SHOWN,

ADJUST SCALES
ACCORDINGLY.

DATE

OF

JOB NO

NOT FOR CONSTRUCTION
THIS DOCUMENT IS AN INTERIM DOCUMENT AND NOT SUITABLE FOR

CONSTRUCTION.  AS AN INTERIM DOCUMENT, IT MAY CONTAIN DATA THAT
IS POTENTIALLY INACCURATE OR INCOMPLETE AND IS NOT TO BE RELIED

UPON WITHOUT THE EXPRESS WRITTEN CONSENT OF THE PREPARER.

PRELIMINARY DESIGN PHASE
WWTP IMPROVEMENTS ALTERNATIVES

FACILITY PLAN AMENDMENT
WASTEWATER SYSTEM FACILITY PLAN

CITY OF SANDY, OREGON

2276020.00

MAY 2024

---

PRELIMINARY
NOT FOR

CONSTRUCTION

U
se

r: 
R

IC
H

AR
D

 H
IL

LS
Pl

ot
 D

at
e:

 5
/2

3/
20

24
 1

2:
00

 P
M

ALTERNATIVE - 1 CONVENTIONAL

FIG-10-1

NTS
AM

RLH

RSP

ACTIVATED SLUDGE EXPANSION

pw
:\\

kj
ce

-p
w

.b
en

tle
y.

co
m

:k
jc

e-
pw

\D
oc

um
en

ts
\C

lie
nt

s\
Sa

nd
y,

 C
ity

 o
f O

R
\P

ro
je

ct
s\

W
as

te
w

at
er

 F
ac

ilit
y 

Pl
an

 A
m

en
dm

en
t_

22
76

02
0.

00
\1

0-
D

es
ig

n\
10

.0
6-

D
ra

w
in

gs
\C

iv
il\

M
is

c\
22

76
02

00
0-

C
-F

IG
-1

0-
1



70
'

W
AT

ER
Q

U
AL

IT
Y

SE
TB

AC
K

70
'

W
AT

ER
QUA

LI
TY

SE
TB

AC
K

4

3

2

1

0

0

NO REVISION DATE

25mm

BY

SCALES
1"

CHECKED

DESIGNED

DRAWN

0

SHEET

SCALE

D E F G HA B C

IF THIS BAR IS NOT
DIMENSION SHOWN,

ADJUST SCALES
ACCORDINGLY.

DATE

OF

JOB NO

NOT FOR CONSTRUCTION
THIS DOCUMENT IS AN INTERIM DOCUMENT AND NOT SUITABLE FOR

CONSTRUCTION.  AS AN INTERIM DOCUMENT, IT MAY CONTAIN DATA THAT
IS POTENTIALLY INACCURATE OR INCOMPLETE AND IS NOT TO BE RELIED

UPON WITHOUT THE EXPRESS WRITTEN CONSENT OF THE PREPARER.

PRELIMINARY DESIGN PHASE
WWTP IMPROVEMENTS ALTERNATIVES

FACILITY PLAN AMENDMENT
WASTEWATER SYSTEM FACILITY PLAN

CITY OF SANDY, OREGON

2276020.00

MAY 2024

---

PRELIMINARY
NOT FOR

CONSTRUCTION

U
se

r: 
R

IC
H

AR
D

 H
IL

LS
Pl

ot
 D

at
e:

 5
/1

3/
20

24
 1

2:
27

 P
M

KEY PLAN
1"=500'

0 500 1000

SHEET KEYNOTES

A. DEMO BELT FILTER PRESS. INSTALL TWO SCREW PRESSES FOR
DEWATERING.

B. REHAB BUILDING AND USE AS DRYER BUILDING. INSTALL PADDLE
DRYER.

C. DEMO BASIN, REPLACE WITH THIRD SECONDARY CLARIFIER.

D. EXPAND SLUDGE PUMPING.

E. BUILD CONCRETE STORAGE PAD WITH CANOPY FOR CLASS A
SLUDGE STORAGE AREA. COVER WITH ALUMINUM CANOPY.

F. EXTEND FENCE AROUND NEW BIOSOLIDS STORAGE BUILDING.

G. DEMO EXISTING HEADWORKS SCREEN.

H. DEMO SLUDGE TANK AND LIME SILO.

1. NEW PAVEMENT TO BE ADDED AROUND THE DEWATERING,
DRYER, AND BIOSOLIDS STORAGE BUILDING.

GENERAL SHEET NOTES

EXPAND
AERATION
BASINS

GRIT HANDLING

DRYER
BUILDING

HEADWORKS

F

IN-PIPE UV
DISINFECTION

EXISTING DISK
FILTER AND UV

ULTRAFILTRATION
MODULES

B

SECONDARY
CLARIFIER NO 3

CLARIFIER
SPLITTER
FLOW BOX

RAS/WAS
PUMPING

BIOSOLIDS
DEWATERING

EXPAND
AERATION BASINS

C

LEGEND
NEW/UPDATED
PROCESS AREA

ASPHALT

SITE PLAN

FIG-10-2

1" = 40'
AM

RLH

RSP

ALTERNATIVE 1: CONVENTIONAL
ACTIVATED SLUDGE TREATMENT

pw
:\\

kj
ce

-p
w

.b
en

tle
y.

co
m

:k
jc

e-
pw

\D
oc

um
en

ts
\C

lie
nt

s\
Sa

nd
y,

 C
ity

 o
f O

R
\P

ro
je

ct
s\

W
as

te
w

at
er

 F
ac

ilit
y 

Pl
an

 A
m

en
dm

en
t_

22
76

02
0.

00
\1

0-
D

es
ig

n\
10

.0
6-

D
ra

w
in

gs
\C

iv
il\

M
is

c\
22

76
02

00
0-

C
-F

IG
-1

0-
2

TICKLE CREEK
TOP OF BANK

TICKLE CREEK
TOP OF BANK

RELOCATE EXIST
EFFLUENT PUMPING
STATION

BIOSOLIDS
STORAGE

G

H

H

D

0

1"=40'

40 80

F

A
E

FIG
-10

-1

F

AutoCAD SHX Text
TRANSFORMER

AutoCAD SHX Text
EXIST STORAGE POND 2.4 MG

AutoCAD SHX Text
EXIST SLUDGE STORAGE BASIN

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER NO. 22

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER NO. 11

AutoCAD SHX Text
EXIST BLOWER/ MAINTENANCE BUILDING

AutoCAD SHX Text
EXIST AERATION BASIN

AutoCAD SHX Text
EXIST HEAD WORKS

AutoCAD SHX Text
EXIST

AutoCAD SHX Text
EXIST OFFICE/LAB BUILDING

AutoCAD SHX Text
EXIST DISINFECTION FILTRATION BASIN

AutoCAD SHX Text
EXIST SECONDARY SLUDGE PUMPING

AmeliaMcElhinney
Callout
1.7 MG



INFLUENT
MANHOLE

SCREENINGS
BIN

GRIT BIN

GRIT
REMOVAL

PARSHALL
FLUME

FINE
SCREENS

IN
FL

U
EN

T 
PE

AK

POND RETURN

STORAGE POND

SCUM

OPEN
CHANNEL UV

CLOSED
VESSEL UV

UV DISINFECTION

AOX AOX AERATION
CELL

MM

FEED
FORWARD

PUMPS

PERMEATE
PUMPS

HOLLOW
FIBER MBR

M

M

WAS PUMP

SCUM

AOX AOX AERATION
CELL

MM

FEED
FORWARD

PUMPS

PERMEATE
PUMPS

HOLLOW
FIBER MBR

M

M

WAS PUMP

RAS/RECYCLE

RAS/RECYCLE

M

TICKLE CREEK
OUTFALL

SOLIDS TREATMENT

CLOSED
VESSEL UV IRRIGATION

PUMPS (3)

SODIUM
HYPOCHLORITE

UV PUMP STATION

OPEN
CHANNEL UV

CLOSED
VESSEL UV

M

M

MBR TRAIN 2

MBR TRAIN 1

EXISTING AERATION BASIN 1

ANOXIC
RETURN

PUMP

ANOXIC BASIN
(REPURPOSED SECONDARY CLARIFIER)

AOX

MM

4

3

2

1

0

0

NO REVISION DATE

25mm

BY

SCALES
1"

CHECKED

DESIGNED

DRAWN

0

SHEET

SCALE

D E F G HA B C

IF THIS BAR IS NOT
DIMENSION SHOWN,

ADJUST SCALES
ACCORDINGLY.

DATE

OF

JOB NO

NOT FOR CONSTRUCTION
THIS DOCUMENT IS AN INTERIM DOCUMENT AND NOT SUITABLE FOR

CONSTRUCTION.  AS AN INTERIM DOCUMENT, IT MAY CONTAIN DATA THAT
IS POTENTIALLY INACCURATE OR INCOMPLETE AND IS NOT TO BE RELIED

UPON WITHOUT THE EXPRESS WRITTEN CONSENT OF THE PREPARER.

PRELIMINARY DESIGN PHASE
WWTP IMPROVEMENTS ALTERNATIVES

FACILITY PLAN AMENDMENT
WASTEWATER SYSTEM FACILITY PLAN

CITY OF SANDY, OREGON

2276020.00

MAY 2024

---

PRELIMINARY
NOT FOR

CONSTRUCTION

U
se

r: 
R

IC
H

AR
D

 H
IL

LS
Pl

ot
 D

at
e:

 5
/2

3/
20

24
 1

2:
01

 P
M

ALTERNATIVE - 2 MEMBRANE

FIG-10-3

NTS
AM

RLH

RSP

BIOREACTOR PROCESS

pw
:\\

kj
ce

-p
w

.b
en

tle
y.

co
m

:k
jc

e-
pw

\D
oc

um
en

ts
\C

lie
nt

s\
Sa

nd
y,

 C
ity

 o
f O

R
\P

ro
je

ct
s\

W
as

te
w

at
er

 F
ac

ilit
y 

Pl
an

 A
m

en
dm

en
t_

22
76

02
0.

00
\1

0-
D

es
ig

n\
10

.0
6-

D
ra

w
in

gs
\C

iv
il\

M
is

c\
22

76
02

00
0-

C
-F

IG
-1

0-
3

AmeliaMcElhinney
Line

AmeliaMcElhinney
Callout
SHOW EXISTING?



70
'

W
AT

ER
Q

U
AL

IT
Y

SE
TB

AC
K

70
'

W
AT

ER
QUA

LI
TY

SE
TB

AC
K

4

3

2

1

0

0

NO REVISION DATE

25mm

BY

SCALES
1"

CHECKED

DESIGNED

DRAWN

0

SHEET

SCALE

D E F G HA B C

IF THIS BAR IS NOT
DIMENSION SHOWN,

ADJUST SCALES
ACCORDINGLY.

DATE

OF

JOB NO

NOT FOR CONSTRUCTION
THIS DOCUMENT IS AN INTERIM DOCUMENT AND NOT SUITABLE FOR

CONSTRUCTION.  AS AN INTERIM DOCUMENT, IT MAY CONTAIN DATA THAT
IS POTENTIALLY INACCURATE OR INCOMPLETE AND IS NOT TO BE RELIED

UPON WITHOUT THE EXPRESS WRITTEN CONSENT OF THE PREPARER.

PRELIMINARY DESIGN PHASE
WWTP IMPROVEMENTS ALTERNATIVES

FACILITY PLAN AMENDMENT
WASTEWATER SYSTEM FACILITY PLAN

CITY OF SANDY, OREGON

2276020.00

MAY 2024

---

PRELIMINARY
NOT FOR

CONSTRUCTION

U
se

r: 
R

IC
H

AR
D

 H
IL

LS
Pl

ot
 D

at
e:

 5
/1

3/
20

24
 1

2:
30

 P
M

KEY PLAN
1"=500'

0 500 1000

SHEET KEYNOTES

A. DEMO BELT FILTER PRESS. INSTALL TWO SCREW PRESSES FOR
DEWATERING.

B. REHAB BUILDING AND USE AS DRYER BUILDING. INSTALL PADDLE
[...]
10.2.5.3 Required Treatment Plant Upgrades 

The existing treatment plant capacity would be sufficient to treat the dampened wastewater 
volumes; however, there are plant elements that require upgrading to replace failing equipment 
and provide required redundancy. Those elements are: 

• Headworks Screens: Two automatic coarse screens and one manually cleaned bar 
screen like the headworks described for Alternative 1. 

• Tertiary Filtration – Ultrafiltration using membranes to meet effluent waste load 
requirements similar to the effluent filtration described for Alternative 1. 

• UV Disinfection – One additional diversion pump station and two new closed-vessel UV 
similar to the units described for Alternative 1. 

• Solids Processing (discussed in Section 9.2.6). 



 

City of Sandy, 2024 Plan Amendment Page 91 

• Electrical Service – The existing facility is currently operating near the electrical service 
capacity, which will require an upgrade.  

In addition to treatment plant upgrades, the storage tank concept would require the following 
mechanical elements: 

• New electrical service 

• Pump Station – to return the stored wastewater to the interceptor 

• Odor Control System – chemical odor control tower system 

10.2.5.4 Alternative 5 Discussion 

Although, in theory a storage system prior to the treatment plant would offer the facility a large 

buffer in treatment capacity, there are several significant limitations in this collection system 

concept. 

Because the projected MMWWF would be within the plant’s existing capacity, the option to 

shave peak volumes could manage the peaks and minimize the amount of treatment plant 

upgrades required. However, as noted in Section 10.2.5.3, the number and cost of treatment 

plant upgrades required is significant.  

Due to the general hilly topography of the region, particularly close to the treatment plant, KJ 

was able to identify only one suitable location that was both appropriately zoned and flat enough 

to reasonably facilitate this alternative. As shown in Figure 10-3, this parcel still has significant 

elevation change and would require extensive grading.  

The proposed parcel is also adjacent to a housing development, and odor control would be 

required. This would increase the operations and material cost substantially as weekly 

maintenance would be required for chemical-based odor control systems. 

Environmental permitting would require assessment of natural resources and sensitive species, 

which may be present at this location on the edge of developed City. The tank and associated 

equipment are not an outright allowed use in the General Industrial Zone; therefore, a 

Conditional Use Permit (CUP) Process would be followed. Environmental and Land Use 

permitting for this site is estimated to require 2 to 5 years to complete. The CUP could require 

architectural and landscape screening improvements, as this location is adjacent to a 

neighborhood. It is possible, the location adjacent to the residential zone would not be allowed 

due to public opposition, therefore, there is permitting risk for this Alternative. 

Treatment plant improvements are significant and pose a significant element of capital cost for 

this alternative. 

The Engineer’s Estimate of Probable Cost to construct Alternative 5 is $62M. 



 

City of Sandy, 2024 Plan Amendment Page 92 

10.3 Initial Liquid Process Concept Screening of Five 

Alternatives 

As described in Section 5, an Initial Concept-Level Screening approach is applied in order to 
identify economic, regulatory, implementation, and resiliency challenges to assess the viability 
of liquid process treatment solutions. The outcome of this screening is presented in Table 10-2. 
In this table, the colored boxes indicate whether the concept is able to meet (green), likely to 
meet (yellow), or unable to meet (red) the criteria, which are defined in Table 5-1. 

Table 10-2:  Application of Screening Criteria for Initial Liquids Treatment Concepts 

Initial Liquid  
Process Concept ➔ 

 
Criteria  

Alt. 1 
CAS 

Alt. 2 
MBR 

Alt. 3 
Hybrid 

MBR/CAS 

Alt. 4 
Regional 

Treatment 
Plant 

Alt. 5 
Collection 

System 
Storage 

ECONOMIC ~ ✓ ~ ✓ ~ 
CURRENT REGULATORY RISK ~ ~ ~ ✓ ~ 
FUTURE REGULATORY RISK ~ ✓ ~ ✓  

IMPLEMENTATION ✓ ✓ ✓ ~  

RESILIENCY ~ ✓ ~ ~ ~ 
 
Concepts that are unable to meet one or more of the criteria are deemed non-viable / unfeasible 
and are eliminated from further consideration. Based on the screening of initial concepts, the 
2024 Plan Amendment includes three viable wastewater treatment (liquid process) alternatives, 
summarized in the following section: 

✓ Alternative 1: CAS 

✓ Alternative 2: MBR 

✓ Alternative 3: Hybrid MBR/CAS 

✓ Alternative 4: Regional Treatment Plant 

These three liquid process treatment approaches are relatively comparable in terms of their 
ability to meet each of the criteria. However, none of the proposed liquid process alternatives 
address concerns about the dilution ratio at the outfall to Tickle Creek, or assure enough 
storage to accommodate flows into the plant when demand of recycled water for irrigation is 
low. A lower dilution ratio for high-quality effluent at the outfall to Tickle Creek will reduce the 
required storage during the permitted discharge months. Constructing an additional outfall to the 
Sandy River will eliminate the need for storage during the dry season. 

Alternative 4, the Regional Treatment Plant concept, meets all non-financial criteria. Costs to 
construct the pump station and forcemain are less than the cost to construct full treatment plant 
upgrades. However, the SDC costs could increase the total capital cost to a level greater than 



 

City of Sandy, 2024 Plan Amendment Page 93 

lowest cost treatment alternative. The City has met with Gresham and understands there are 
potential wholesale rates and City-specific SDC charges. There may be an opportunity to 
reduce SDCs from the amount assumed in this report, and significantly reduce the capital costs 
for Alternative 4. This alternative could remove most of the compliance concerns and 
responsibility from Sandy in exchange for monthly user fees and system development charges.  

Alternative 5, the Collection System Storage concept, would likely meet current regulatory 
requirements by providing additional storage to reduce the peak flows into the WWTP, resolving 
the issues that arise when high flow events force the plant to operate above the available 
capacity. However, storing more water doesn’t resolve the treatment issue and would be unable 
to alleviate capacity concerns as growth occurs in the City and wastewater flows increase. As a 
result, the future regulatory risk of implementing this alternative is unacceptable. There are also 
significant challenges related to implementing a raw water storage facility, which would require a 
large amount of space for new infrastructure, including a raw water pump station and tank, in 
addition to challenging ongoing maintenance requirements to address odor issues and regular 
cleaning of facilities. For these reasons, this alternative was removed from further consideration. 

10.3.1 Complete Liquids Alternatives Assumptions 

The complete alternatives discussed in this section include several items not specifically stated 
in the alternative descriptions, but necessary for plant improvements. Each alternative includes 
all of the required scope items, however, the magnitude of the capital cost may vary, so they 
were estimated for each alternative. The following items are included in each alternative: 

• Site Work & Yard Piping – This includes all process and utility piping within the plant site.  

• Electrical/I&C – This includes electrical and instrumentation ductbanks, conduit, wiring, 
installation of equipment, control systems such as PLCs, programming, and SCADA. 

• Recycled Water Pump Upgrades – This item applies to the three treatment alternatives, 
and not to the Regional Treatment Plant alternative. 

• Utility Upgrade Allowance – The utility requirements for the plant upgrades vary 
somewhat, and estimating them is an effort beyond the scope of this report. We have 
assigned an allowance for the utility upgrades to include electrical, water, and natural 
gas. 

• Equalization Basin - The current project to increase equalization basin capacity is being 
completed under a separate near-term project. The equalization basin will retain its 
aeration capacity and existing pumps will convey wastewater back to the aeration 
basins. 

The utility upgrade allowance was applied uniformly to all treatment and regional treatment plant 
alternatives. 



 

City of Sandy, 2024 Plan Amendment Page 94 

10.3.2 Alternative 1 – Conventional Activated Sludge 

10.3.2.1 WWTP Upgrades for Alternative 1 

10.3.2.1.1 Influent Screening 

Automatically cleaned fine screens will screen large floatable materials, rags, and other objects 

from the influent wastewater at the plant headworks. Two rotary basket fine screens with ¼-inch 

spacing, rated at 6.8 MGD each, will remove floatables, rinse and dewater the screenings, and 

convey them to a covered waste bin to be hauled away for landfill disposal. A manually cleaned 

bar screen will be installed in a third channel in the headworks for redundancy if one of the 

automatic screens is out of service. The existing rotary drum screen will be decommissioned.  

The basket style headworks screen has several benefits, including an integral rinsing and 

dewatering stage. The screens selected will use plant water to rinse screenings to minimize 

odors. In addition, the screen units will be installed with a fulcrum mount that will allow operators 

to remove the screen end from the wastewater stream for easy inspection and service without a 

significant disassembly effort. The spray system will be equipped with a cold weather package 

to prevent freezing. Design parameters for the headworks screens are summarized in Table 

10-3. 

Table 10-3:  Influent Screen Design Parameters 

Design Parameter Automatic 
Screen No. 1  

Automatic 
Screen No. 2 

Manual Screen 

Bar Spacing (in) 0.25 0.25 0.75 

Peak Capacity (MGD) 6.8 6.8 6.8 

The headworks screens will be installed in a cast in place concrete structure with three 

channels. The headworks will be covered but with open sides. The two automatic screens will 

serve as primary duty and standby screens. A third manually cleaned bar screen will screen 

floatable materials if one or both automatic screens are out of service and will also come into 

operation if the automatic screens cannot accommodate peak flowrates. 

10.3.2.1.2 Grit Removal 

The existing vortex grit removal unit will be maintained. The unit was rehabilitated within the last 

five years and is expected to continue to be operable, if maintained, through 2040. The unit has 

a capacity of 7 MGD and will serve the City well through MMWWF and PWF. Grit may pass 

through during the PDAF and PIF; however, these conditions occur for a duration of 24 hours or 

less. 

The grit pump will be maintained; however, a new grit classifier will replace the existing unit, that 

has reached the end of its useful life. Grit will dump into a landfill-bound container for disposal. 



 

City of Sandy, 2024 Plan Amendment Page 95 

10.3.2.1.3 Aeration Basins 

The existing two-train aeration basin secondary treatment system was recently updated. 

Improvements included new internal walls to encourage plug flow and new fine bubble aerators 

to improve aeration efficiency. The updates have improved aeration efficiency and provided 

operators significantly better control over dissolved oxygen within the selector channels and 

aeration zones, which allows the plant to operate both aeration basins using only one of four 

blowers during normal loading. 

To treat project 2040 waste loads, KJ determined that four new aeration trains will be required 

for a total of six aeration basins. If designed and operated similarly to the existing aeration 

trains, one new blower will be required to treat the projected peak wasteload with one of the 

existing blowers offline. The biomass contained in the six aeration basin plant will be sufficient 

to reduce ammonia concentrations below conventional detection limits, and reduce the total 

nitrogen concentration to between 0.5 and 2 mg/L. 

A preliminary BioWin process model was prepared for Alternative 1 to verify aeration basin 

sizes. Detailed results of process modeling are provided in Appendix B.4. Since the BioWin 

model was prepared, the City has added a sodium hydroxide addition system to control pH. The 

Aeration Basin Design Parameters for the planning window to 2040 are summarized in Table 

10-4. 

Table 10-4:  Aeration Basin Design Parameters 

Design Parameter Total Capacity Capacity with One Unit 
out of Service 

Number of Aeration Trains 6 5 

Swing Zone 1 Volume 112,400 gallons 93,650 gallons 

Swing Zone 2 Volume 112,400 gallons  93,650 gallons  

Aerobic Zone Volume 2,099,000 gallons 1,742,900 gallons 

Total Aeration Basin Volume 2,323,800 gallons 1,930,200 gallons 

   

Air Required at MMWWF (firm capacity) 4,880 scfm 4,880 scfm 

Blowers   

Centrifugal Blower 1 1,350 scfm 1,350 scfm 

Centrifugal Blower 2 1,350 scfm 1,350 scfm 

Centrifugal Blower 3 1,350 scfm 1,350 scfm 

Rotary Lobe Blower 1 1,199 scfm 1,199 scfm 

New Blower 2,000 scfm ------- scfm 

Total Blower Capacity 7,249 scfm 5,249 scfm 

scfm – Standard Cubic Feet Per Minute 



 

City of Sandy, 2024 Plan Amendment Page 96 

10.3.2.1.4 Secondary Clarifiers 

The two existing 54-foot diameter secondary clarifiers were recently rehabilitated, and we have 

assumed they will remain functional through the 2040 planning window with maintenance. The 

peak capacity of the two clarifiers will not accommodate the peak design flowrates; therefore, 

one additional 70-foot diameter secondary clarifier will enable the updated treatment process to 

meet the peak loading requirements. To accommodate the new clarifier, the existing Aerated 

Sludge Storage Basin will be demolished, and the new clarifier constructed in its place. Clarifier 

surface loading rates at design flowrates are summarized in Table 10-5. 

Table 10-5:  Secondary Clarifier Surface Loading Rates 

Design 
Condition 

Design 
Flowrate 
(MGD) 

Surface Loading Rate (gpd/sf) 

One 54-ft 
Clarifier 

Two 54-ft 
Clarifiers 

Two 54-ft 
Clarifiers + 
One 70-ft 
Clarifier Design Limit 

AAF 2.2 960 480 260 800 

MMWWF 3.6 1,570 790 430 800 

PIF 12.2 5,330 2,670 1,450 1,600(1) 

gpd/sf = gallons per day per square foot 

(1) Maximum surface loading rate for activated sludge with anoxic selectors. 

10.3.2.1.5 Tertiary Filtration 

Secondary effluent will be conveyed to tertiary treatment through a set of ultrafiltration modules 

for polishing. The tertiary filters are comprised of a set of membrane filters with an average pore 

size of 0.01 microns, which can remove activated sludge floc that has carried over from the 

clarifiers, plus most pathogenic bacteria, and some viruses. Filters are periodically backwashed 

automatically, and the backwash is returned to the plant influent for treatment. 

An existing effluent submersible diversion pump station will be used to convey wastewater to 

one set of new tertiary filters. The existing pumps will be upgraded to increase capacity to half of 

the projected PIF. An additional submersible pump station will be constructed to divert 

wastewater to the second set of filters.  

The existing smaller disc filters will be demolished, and the ultrafiltration units will be located 

under the cover of the existing filtration and disinfection shed.  

The proposed configuration to treat projected 2040 flowrates is summarized in Table 10-6. 

Table 10-6:  Tertiary Filter Modules Required 

Flux Rate (gpd/sf) 



 

City of Sandy, 2024 Plan Amendment Page 97 

Design 
Condition 

Design 
Flowrate 
(MGD) Filter Unit, Each  

Filter Unit, Each 
with One Offline Design Limit 

AAF 2.2 5.0 4.3 12 

MMWWF 3.6 8.1 7.0 26.3 

PIF 12.2 27.6 23.7 34.5 

gpd/sf = gallons per day per square foot 

10.3.2.1.6 Ultraviolet Disinfection 

Disinfection during the wet weather discharge season will be accomplished primarily using UV 

light/radiation, which renders pathogens inert. The existing Trojan open channel UV disinfection 

system is obsolete, no longer supported by the manufacturer, and replacement lamps are only 

available from third party manufacturers. Lamps are difficult to source, and costs continue to 

escalate. Work is underway to replace the existing open-channel UV unit with more modern 

equipment, capable of treating 7 MGD. 

Two additional Evoqua closed-vessel UV units provide 3.5 MGD each of disinfection capacity, 

bringing the plant’s total disinfection capacity to 14 MGD; however, the firm capacity is 7 MGD. 

Therefore, two more closed vessel UV units will be required to meet firm capacity requirements 

for disinfection. The City is investigating using UV for disinfection year-round. A summary of the 

UV units is provided in Table 10-7. 

Table 10-7:  UV Disinfection Equipment Summary 

UV Unit Manufacturer Type Capacity Status 

1 Trojan Open Channel 7 MGD Existing 

2 Evoqua Closed Vessel 3.5 MGD Existing 

3 Evoqua Closed Vessel 3.5 MGD Proposed 

4 Evoqua Closed Vessel 3.5 MGD Proposed 

5 Evoqua Closed Vessel 3.5 MGD Proposed 

10.3.2.1.7 Sodium Hypochlorite Residual  

In addition to UV disinfection, during the non-discharge season, effluent is recycled to Iseli 

Nursery and requires a free chlorine residual for use as recycled water. The existing sodium 

hypochlorite system is adequate to provide the required residual up to 7 MGD, which greater 

than  the effluent pumping capacity of the current pump expansion project. The City is currently 

investigating UV disinfection to disinfect irrigation water, therefore, no improvements are 

currently proposed to this system. 

10.3.2.2 Alternative 1 Discussion 

Alternative 1 represents an expansion of the existing plant with minor changes, but not a 

significant change in the process. The Operator Certification Level will not change; therefore, 



 

City of Sandy, 2024 Plan Amendment Page 98 

the existing treatment plant staff will be qualified with no update. The footprint of four new 

aeration basins and one new clarifier will be the largest of the treatment alternatives considered. 

A site plan showing all components of Alternative 1 is provided in Figure 10-2. A summary of 

process area capacities is provided in Table 10-8. 

Table 10-8:  Alternative 1 Process Area Capacity Summary 

Process Area 
Total Capacity 

(MGD) 
Firm Capacity2 

(MGD) 

Fine Screens 20.4 13.7 

Aeration Basins 12.2 12.2 

Secondary Clarifiers 12.2 12.21 

Tertiary Filtration 12.2 12.2 

UV Disinfection 21 14 
1 Meets stated loading rate guidelines for short term peak flowrate with anoxic selector. 
2 Largest unit out of service. 

 

To enable the third clarifier to function with equivalent hydraulics, all aeration basins will convey 

mixed liquor to a distribution pump station, which will distribute mixed liquor to the three 

clarifiers proportionally. This pump-forward approach is unusual but required for this 

arrangement.  

The third clarifier will be constructed in the existing sludge stabilization basin; therefore, a new 

storage/stabilization basin will be required if the solids process requires storage. 

Adding two of the four new aeration trains will require a portion of the existing surge pond to be 

filled. This will reduce storage volume, which is undesirable to operations staff. 

The Engineer’s Estimate of Probable Cost to construct the liquids processing portion of 

Alternative 1, including new interconnecting yard piping and electrical and instrumentation 

allowance, is $59.8M as outlined in Table 10-9. 

Table 10-9:  Liquid Stream Alternative 1 Engineer’s Estimate of Probable Cost 

Process Area Total Cost by Area 

Site Work & Yard Piping $3.5M 

Electrical/I&C $8.6M 

Headworks $2.2M 

Aeration Basins $14.4M 

Secondary Clarifiers $5.4M 

Tertiary Filtration $18.0M 

UV Disinfection $2.7M 

Recycled Water Pumps $1.7M 

Utility Upgrade Allowance $5.0M 



 

City of Sandy, 2024 Plan Amendment Page 99 

Total Cost $59.8M 

 

The cost for Alternative 1 is the highest of the onsite treatment alternatives, thus, would likely be 

less preferred. 

10.3.3 Alternative 2 - MBR 

10.3.3.1 WWTP Upgrades for Alternative 2 

10.3.3.1.1 Influent Screening 

Three automatically cleaned basket fine screens will replace the single existing rotary drum 
screen. The proposed screens are the same as previously discussed in Alternative 1, each 
rated at 6.8 MGD capacity with 2-mm spacings in the screens. The screens will be configured 
for operation with two duty screens and one on standby to accommodate peak flows. The MBR 
membranes require greater git removal to prevent damage to the filters. Consequently, the 
manual bar screen will not be needed. The screens will reside in a prefabricated concrete 
structure with three channels where each screen will be fulcrum mounted to remove floatables, 
rags, and other debris. The design parameters are summarized in Table 10-10. 

Table 10-10:  Influent Screen Design Parameters 

Design Parameter Automatic 
Screen No. 1  

Automatic 
Screen No. 2 

Automatic Screen 
No. 3 

Bar Spacing (mm) 2 2 2 

Peak Capacity (MGD) 6.8 6.8 6.8 

 

10.3.3.1.2 Grit Removal 

Similar to Alternative 1, the existing vortex grit removal unit will be reused in these proposed 

upgrades, and the grit classifier will be replaced to capture and dispose of grit. 

10.3.3.1.3 Aeration Basins 

To treat project 2040 waste loads, four packaged MBR tanks split between two process basins 

will be needed. Half of the existing aeration basin will be converted and improved to hold anoxic, 

pre-aeration, and MBR tanks. The other half of the basin can serve as additional storage for 

anoxic treatment or be equipped to expand the MBR system for additional treatment capacity. If 

designed and operated similarly to the existing aeration trains, one new blower will be required 

to treat the projected peak wasteload with one of the existing blowers offline. An additional 

equipment room next to the basin will house the scour blowers for each of the MBR tanks, as 

well as the RAS, WAS, and permeate pumps to convey flows within the tank, to tertiary liquids 

treatment, and to solids processing.  

Two process basins will be sufficient to reduce ammonia concentrations below conventional 

detection limits, and reduce the total nitrogen concentration to approximately 2 mg/L. The 



 

City of Sandy, 2024 Plan Amendment Page 100 

secondary clarifiers will no longer be needed following the MBR-equipped aeration basin. Both 

clarifiers could be decommissioned, or one could serve as additional anoxic volume. The pH 

control system installed in 2022 will enable operators to maintain sufficient alkalinity for pH 

control. 

A preliminary BioWin process model was prepared for Alternative 2 to verify aeration basin 

sizes. Results of process modeling are provided in Appendix B.4. The Aeration Basin Design 

Parameters for the planning window to 2040 are summarized in Table 10-11. 

Table 10-11:  Aeration Basin Design Parameters 

Design Parameter Total Capacity Capacity with One 
Unit out of Service 

Number of Aeration Trains 2 1 

Swing Zone Volume 12,000 gallons 6,000 gallons 

Aerobic Zone Volume 366,600 gallons 183,300 gallons 

Anoxic Volume 146,600 gallons 73,300 gallons 

Total Aeration Basin Volume 525,200 gal 262,600 gal 

   

Air Required at MMWWF 4,410 scfm 4,410 scfm 

Blowers   

Centrifugal Blower 1 1,350 scfm 1,350 scfm 

Centrifugal Blower 2 1,350 scfm 1,350 scfm 

Centrifugal Blower 3 1,350 scfm 1,350 scfm 

Rotary Lobe Blower 1 1,199 scfm 1,199 scfm 

New Blower 2,180 scfm ------ scfm 

Total Blower Capacity 7,429 scfm 5,249 scfm 

10.3.3.1.4 Membrane Filters 

Each set of MBR cassettes can treat an average flowrate of 2.7 MGD and a PIF of 3.1 MGD. 

The plant will require a total of 20 MBR cassettes, housed between four tanks across two 

process trains. The proposed configuration to treat projected 2040 flowrates is summarized in 

Table 10-12. 

 

Table 10-12:  MBR Design Flux Rate Summary 

Design Condition 
Design Flowrate 

(MGD) 

Flux Rate  
(gpd/sf) 

Per MBR 
Train 

 

Per MBR 
Train with 

One Offline 
Design 
Limit 

AAF 2.2 4.0 5.3 12 



 

City of Sandy, 2024 Plan Amendment Page 101 

MMWWF 3.6 6.5 8.7 19.6 

PIF 12.2 14.7 22.1 22.2 

gpd/sf = gallons per day per square foot 

10.3.3.1.5 UV Disinfection 

Similar to Alternative 1, two additional closed vessel UV units will be required to meet firm 

capacity requirements for disinfection. A summary of the UV units is provided in Table 10-7. 

10.3.3.1.6 Sodium Hypochlorite Residual 

Similar to Alternative 1, the existing sodium hypochlorite system is adequate to provide the 
required residual required up to 7 MGD. No improvements are proposed to this system. 

10.3.3.1.7 Effluent Pumping  

Effluent pumping will be the same as Alternative 1, whereby the existing vertical lineshaft 
effluent pumps will be increased in size to 2.5 MGD each, in a two duty and one standby 
configuration. This will require retrofitting the effluent basin and possibly the roof of the effluent 
building. 

10.3.3.2 Alternative 2 Discussion 

Alternative 2 represents an expansion of the existing plant with minor changes, but not a 

significant change in the process. The Operator Certification Level will increase to Level 4, 

which will require the plant’s current Operators to update their training and certification. The 

footprint of the MBR plant is the smallest of the alternatives under consideration. A summary of 

the process areas is provided in Table 10-13.  A site plan showing all components of Alternative 

2 is provided in Figure 10-8. 

Table 10-13:  Alternative 2 Process Area Capacity Summary 

Process Area Total Capacity 
(MGD) 

Firm Capacity2 

(MGD) 

Fine Screens 20.4 13.7  

Aeration Basins 12.2 12.2 

Membrane Filters 12.2 12.21 

UV Disinfection 21  14  
1 Allowed for 2 consecutive hours. 
2 Largest unit out of service. 

One of the existing clarifiers and the remaining half of the aeration basin tanks that are no 

longer needed with the installation of the MBRs can be reused for complete anoxic treatment. 

The other secondary clarifier can store sludge for additional solids handling capacity. The ASSB 

will remain online for aerated sludge storage. 



 

City of Sandy, 2024 Plan Amendment Page 102 

The Engineer’s Estimate of Probable Cost to construct the liquids processing portion of 

Alternative 2 is $55.2M as outlined in Table 10-14. 

Table 10-14:  Liquid Stream Alternative 2 Engineer’s Estimate of Probable Cost 

Process Area Total Cost by Area 

Site Work & Yard Piping $3.0M 

Electrical/I&C $6.2M 

Headworks $2.8M 

MBR Trains & Equipment $25.4M 

UV Disinfection $3.0M 

Recycled Water Pumps $1.7M 

Utility Upgrade Allowance $5.0M 

Total Cost $47.1M 

The cost for Alternative 2 is the lowest of the treatment alternatives that can be completely 

contained on the treatment plant site and preserve 100% of the existing surge basin. 

10.3.4 Alternative 3 – CAS/MBR Hybrid 

10.3.4.1 WWTP Upgrades for Alternative 3 

10.3.4.1.1 Influent Screening 

Automatically cleaned basket fine screens will screen large floatable materials, rags, and other 

objects from the influent wastewater at the plant headworks. Three rotary basket fine screens 

rated at 6.8 MGD each will remove floatables, rinse and dewater the screenings, and convey 

them to a covered waste bin and will be hauled away for landfill disposal. 

Because the plan includes MBR trains, the minimum bar spacing will be 2 mm and must include 

full redundancy to protect membranes. The screens will be configured for operation with two 

duty screens and one on standby to accommodate peak flows, similar to Alternative 2. Design 

parameters for the headworks screens are summarized in Table 10-15. 

Table 10-15:  Influent Screen Design Parameters 

Design Parameter Automatic 
Screen No. 1  

Automatic 
Screen No. 2 

Automatic Screen 
No. 3 

Bar Spacing 2 mm 2 mm 2 mm 

Peak Capacity 6.8 MGD 6.8 MGD 6.8 MGD 

The headworks screens will be installed in a cast in place concrete structure with three 

channels. The headworks will be covered but will have open sides.  



 

City of Sandy, 2024 Plan Amendment Page 103 

10.3.4.1.2 Grit Removal 

Grit removal will be the same as Alternative 1. The existing vortex grit removal unit will be 
reused in these proposed upgrades and the grit classifier will be replaced to capture and 
dispose of grit. 

10.3.4.1.3 Aeration Basins 

The existing, two-train, aeration basin secondary treatment system will be upgraded and 

neighbored by a two-train MBR system. The aeration basins and MBR process basins will share 

the influent flows into the plant to accommodate peak flows and seasonal operation.  

The MBR process basins will be sized to convey peak flowrates if one aeration basin must be 

taken offline. The MBR tanks will have their own blowers to provide scour air for the MBR 

cassettes and will use the existing blowers for process aeration. If designed and operated 

similarly to the existing aeration trains, no new process aeration blowers will be required to treat 

the projected peak waste loadings. The process basins are sized to treat ammonia levels to 

below detection limits.  

An additional equipment room will be constructed next to the MBR basins to house the scour 

blowers, RAS, WAS, and permeate pumps for the MBR. The existing RAS, WAS, and internal 

recycle pumps will be used to convey flows for the existing aeration basin and secondary 

clarifiers. 

The Aeration Basin Design Parameters for the planning window to 2040 are summarized in 

Table 10-16. 

Table 10-16:  Alternative 3 Aeration Basin Design Parameters 

Design Parameter Total Capacity Capacity with One 
Unit out of Service 

Number of Aeration Trains 2 1 

Swing Zone 1 Volume 37,500 gallons 18,750 gallons 

Swing Zone 2 Volume 37,500 gallons  18,750 gallons  

Aerobic Zone Volume 712,200 gallons 356,100 gallons 

Total Aeration Basin Volume 787,200 gal 393,600 gal 

   

Air Required at MMWWF 3,385 scfm 3,385 scfm 

Blowers   

Centrifugal Blower 1 1,350 scfm ---- scfm 

Centrifugal Blower 2 1,350 scfm 1,350 scfm 

Centrifugal Blower 3 1,350 scfm 1,350 scfm 

Rotary Lobe Blower 1 1,199 scfm 1,199 scfm 

Total Blower Capacity 5,249 scfm 3,899 scfm 



 

City of Sandy, 2024 Plan Amendment Page 104 

10.3.4.1.4 Membrane Filters 

Each MBR cassette is capable of treating an average flowrate of 2.7 MGD and a PIF of 3.1 

MGD and will be able to handle half of the influent flows during split-plant operation. The WWTP 

will require a total of 20 MBR cassettes, housed between 4 tanks in two process trains. The 

proposed MBR configuration that will accompany the above aeration basin to treat projected 

2040 flowrates is summarized in Table 10-17. 

Table 10-17:  MBR Design Flux Rate Summary 

Design  
Condition 

Design Flowrate 
(MGD) 

Flux Rate  
(gpd/sf) 

Per MBR Tank 

Per MBR Tank 

with One 

Offline Design Limit 

AAF 1.1 2.0 2.7 12 

MMWWF 1.8 3.3 4.4 19.6 

PIF 6.1 11.1 14.8 22.2 

gpd/sf = gallons per day per square foot 

10.3.4.1.5 Tertiary Filtration 

Secondary clarifier effluent will be conveyed to tertiary treatment through a set of ultrafiltration 

modules for polishing. Like Alternative 1, the tertiary filters are comprised of a set of membrane 

filters with an average pore size of 0.01 microns and can remove activated sludge floc that has 

carried over from the clarifiers, most pathogenic bacteria, and some viruses. Filters are 

periodically backwashed automatically, and the backwash is returned to the plant influent for 

treatment. 

The existing smaller disc filters will be demolished, and the ultrafiltration units can be located 

under the cover of the existing filtration and disinfection shed if sufficient space is available.  

The proposed configuration to treat projected 2040 flowrates is summarized in Table 10-19. 

Table 10-18  Tertiary Filter Modules Required 

Design 
Condition 

Design 
Flowrate 
(MGD) 

Flux Rate (gpd/sf) 

Filter Unit, Each  
Filter Unit, Each 
with One Offline Design Limit 

AAF 1.1 3.6 4.8 12 

MMWWF 1.8 5.9 7.9 26.3 

PIF 6.1 20.1 26.8 34.5 

gpd/sf = gallons per day per square foot 



 

City of Sandy, 2024 Plan Amendment Page 105 

UV Disinfection 

Two additional closed vessel UV units will also be included in Alternative 3 to meet firm capacity 

requirements for disinfection. A summary of the UV units is provided in Table 10-7. 

10.3.4.1.6 Sodium Hypochlorite Residual 

Similar to Alternative 1, the existing sodium hypochlorite system is adequate to provide the 
required residual required up to 7 MGD. No improvements are proposed to this system. 

10.3.4.1.7 Effluent Pumping  

Effluent pumping will be the same as Alternative 1. The existing vertical lineshaft effluent pumps 
will be upsized to accommodate 2.5 MGD each, with two duty and one standby pump. This will 
require retrofitting the effluent basin and possibly the roof of the effluent building. 

10.3.4.2 Alternative 3 Discussion 

Alternative 3 represents preserving the existing plant and the addition of new parallel MBR 

trains. The Operator Certification Level will increase to Level 4, which will require the plant’s 

current Operators to update their training and certification. The footprint of the hybrid plant is 

between Alternatives 1 and 2. A site plan showing all components of Alternative 2 is provided in 

Figure 10-8. A summary of process area capacities is provided in Table 10-19. 

 

Table 10-19 Alternative 3 Process Area Capacity Summary 

Process Area 
Total Capacity 

(MGD) 
Firm Capacity2 

(MGD) 

Fine Screens 20.4 13.7 

Aeration Basins 12.2 12.2 

Membrane Filters 12.21 9.31,3 

Tertiary Filtration 7.0 5.33 

UV Disinfection 21 14 
1 Allowed for 2 consecutive hours. 
2 Largest unit out of service. 
3 Both CAS and MBR processes to be online for firm capacity to meet 12.2 MGD PIF. 

The hybrid plant configuration will require both CAS and MBR trains to be online during wet 

weather to provide sufficient filtration capacity. With both processes online, the biological 

process is fully supported, and tertiary filtration capacity is provided with the largest unit out of 

service. 

The existing secondary clarifiers will remain online to support the conventional activated sludge 

portion of the plant. With reduced flows to the clarifiers, the surface loading rates with be 

lowered to optimize solids settling and prevent overflow of sludge and scum to the subsequent 

processes. The ASSB will continue to be utilized for aerated sludge storage. 



 

City of Sandy, 2024 Plan Amendment Page 106 

The Engineer’s Estimate of Probable Cost to construct the liquid’s processing portion of 

Alternative 3 is $56.5M as summarized in Table 10-20. 

Table 10-20:  Liquid Stream Alternative 3 Engineer’s Estimate of Probable Cost 

Process Area Total Cost by Area 

Site Work & Yard Piping $3.3M 

Electrical/I&C $12.4M 

Headworks $2.8M 

MBR/CAS Treatment $19.7M 

UV Disinfection $3.0M 

Tertiary Filtration $10.3M 

Recycled Water Pumping $1.7M 

Utility Upgrade Allowance $5.0 

Total Cost $58.2M 

The cost for Alternative 3 is the highest of the treatment alternatives that can be completely 

contained on the treatment plant site, without encroaching on the existing surge basin. 

10.3.5 Alternative 4 – Regional Treatment Plant 

Alternative 4 will include a 14-mile, 30-inch ductile iron forcemain and pump station to transport 
influent wastewater flows to the City of Gresham Wastewater Treatment Plant. The Gresham 
plant has sufficient treatment capacity and a reliable point of discharge to avoid any permit 
compliance issues. The City of Sandy can negotiate an agreement for appropriate SDCs to 
send flows to Gresham, but without adding any stress to Gresham’s collection system. 

10.3.6 Cost Estimates for Complete Treatment Alternatives 

The alternatives costs were developed for capital construction costs for the liquid and solid 
treatment recommendations. Alternative 4 would require a headworks screen and pump station, 
but no other plant improvements.  

A summary table of Alt 1-4 costs is provided in Table 10-21. 

Table 10-21 - Cost Estimates Complete Wastewater Treatment Alternatives  

Alternative Liquid Process 
Construction 

Solids Process 
Construction 

Sandy River 
Outfall 

Total Capital 
Cost 

Alternative 1: CAS  $59.8M $8.1M $49.4M $117.3M 

Alternative 2: 
MBR 

$47.1M $8.1M $49.4M $104.6M 

Alternative 3: 
Hybrid MBR/CAS 

$58.2M $8.1M $49.4M $115.7M 



 

City of Sandy, 2024 Plan Amendment Page 107 

Alternative 4: 
Regional 
Treatment Plant 

$122.3M -- -- $122.3M 

10.4 Beneficial Projects for Future Consideration 

The City may consider additional projects that can be attached to selected wastewater projects 
that could further benefit the community and the City. These projects include: 

• Hydro Power Opportunities – The proposed Sandy River Outfall will pump over the 
ridge between the Tickle Creek and Sandy River basins. A portion of the energy required 
to pump over this ridge can be recovered and returned to the grid through use of a 
turbine inside the outfall pipe. Feasibility of this opportunity should be studied as part of 
the Sandy River Outfall project preliminary design. Energy Trust of Oregon has incentive 
programs to fund studies and support construction of energy saving and generating 
projects. 

• Streamflow Augmentation – The recommended alternative will produce extremely 
high-quality effluent that may achieve pollutant concentrations below detection limits 
during the summer season. The City may consider, as part of its NPDES permit renewal 
strategy, to have consultation with state and federal agencies regarding stream flow 
augmentation. Such a program could allow beneficial use of very high-quality effluent to 
augment declining stream flow in Tickle Creek and benefit aquatic populations. 

10.5 Liquid Process Alternatives Screening  

As described in Section 5, the Alternatives Screening (Liquid Process) approach is applied to 
the three alternatives evaluation in Section 10.3. The screening criteria and scoring guidance, 
previously defined in Table 5-3 are applied to compare and rank the three treatment 
alternatives. The outcomes of the alternatives screening are presented in Table 10-22 and 
discussed below. 



 

City of Sandy, 2024 Plan Amendment Page 108 

Table 10-22:  Application of Screening Criteria for Liquid Process Alternatives  

Criteria Sub-Critiera 
Alt 1:  
CAS 

Alt 2:   
MBR 

Alt 3: 
Hybrid 

MBR/CAS 

Alt 4: 
Regional 

Treat Plant 

ECONOMIC 

Financial 
Implementability 

1 4 2 3 

Annual Cost 
Effectiveness 

4 3 2 3 

PERMIT 
COMPLIANCE RISK 

Near Term Regulatory 
Risk 

3 4 4 4 

Future Regulatory Risk 2 2 2 4 

OPERATIONAL 
CONSIDERATIONS 

Operational Complexity 3 2 2 4 

Operational Impacts 
During Construction 

2 4 2 4 

Operational Staffing 3 2 2 4 

IMPLEMENTATION Construction Schedule 2 4 3 4 

RESILIENCY 
Compliance 1 3 2 4 

Vulnerability 4 4 4 4 

 Total Weighted Score: 2.35 3.45 2.6 3.7 

 

Score Legend: 

4 Fully Meets Criteria 

3 Mostly Meets Criteria 

2 Somewhat Meets Criteria 

1 Does Not Meets Criteria 

 

Alternative 1: CAS scored lowest overall. The CAS process has the highest construction cost 
due to the amount of concrete, new pumps, and need for a separate effluent filtration step. The 
implementation schedule is also longer achievable due to time needed to construct the basins 